ADVERTIMENT. La consulta d’aquesta tesi queda condicionada a I'acceptacio de les seglents
condicions d'Us: La difusié6 d’'aquesta tesi per mitja del servei TDX (www.tesisenxarxa.net) ha
estat autoritzada pels titulars dels drets de propietat intel-lectual Gnicament per a usos privats
emmarcats en activitats d’'investigacio i docéncia. No s’autoritza la seva reproduccié amb finalitats
de lucre ni la seva difusio i posada a disposicio des d'un lloc alie al servei TDX. No s’autoritza la
presentacio del seu contingut en una finestra o marc alie a TDX (framing). Aquesta reserva de
drets afecta tant al resum de presentacio de la tesi com als seus continguts. En la utilitzacié o cita
de parts de la tesi és obligat indicar el nom de la persona autora.

ADVERTENCIA. La consulta de esta tesis queda condicionada a la aceptacion de las siguientes
condiciones de uso: La difusién de esta tesis por medio del servicio TDR (www.tesisenred.net) ha
sido autorizada por los titulares de los derechos de propiedad intelectual Gnicamente para usos
privados enmarcados en actividades de investigacién y docencia. No se autoriza su reproduccién
con finalidades de lucro ni su difusion y puesta a disposicidon desde un sitio ajeno al servicio TDR.
No se autoriza la presentacién de su contenido en una ventana o marco ajeno a TDR (framing).
Esta reserva de derechos afecta tanto al resumen de presentacion de la tesis como a sus
contenidos. En la utilizacién o cita de partes de la tesis es obligado indicar el nombre de la
persona autora.

WARNING. On having consulted this thesis you're accepting the following use conditions:
Spreading this thesis by the TDX (www.tesisenxarxa.net) service has been authorized by the
titular of the intellectual property rights only for private uses placed in investigation and teaching
activities. Reproduction with lucrative aims is not authorized neither its spreading and availability
from a site foreign to the TDX service. Introducing its content in a window or frame foreign to the
TDX service is not authorized (framing). This rights affect to the presentation summary of the
thesis as well as to its contents. In the using or citation of parts of the thesis it's obliged to indicate
the name of the author




DOCTORAL THESIS

SUBSTITUTION OF CONVENTIONAL PRE-TREATMENT UNITS BY
MEMBRANE BASED PROCESSES IN DRINKING WATER TREATMENT

DOCTORAT EN ENGINYERIA DE PROCESSOS QUIMICS
Departament d'Enginyeria Quimica
Escola Técnica Superior d’Enginyeria Industrial de Barcelona (ETSEIB)

UNIVERSITAT POLITECNICA DE CATALUNYA (UPC)

6

Author:

Olga Ferrer Mallén

Thesis advisors:
Oriol Gibert Agullé (UPC)

José Luis Cortina Pallds (UPC)

Barcelona, November 2015

Thesis presented to obtain the qualification of Doctor awarded by the Universitat
Politecnica de Catalunya






Als meus pares






Substitution of conventional pre-treatment units by membrane based processes in drinking water
treatment

ABSTRACT

This thesis focused on the feasibility of substituting drinking water treatment plant (DWTP)
conventional pre-treatment by ultrafiltration (UF). For such purpose, bench and pilot scale
tests with natural water were conducted, first, to address the technical feasibility and, second,
to optimize its performance in order to determine whereas the proposed scheme was
competitive from hydraulic and quality perspectives with the current conventional pre-
treatment.

Tailored microbes based tests were defined to assess direct UF proper functioning and
reliability. Additional advantages related to direct UF besides those purely related to the pre-
treatment unit were investigated: the effects on reverse osmosis (RO) physico-chemical and
transport properties caused by the exposure of certain chemicals.

The case study selected was Sant Joan Despi DWTP (Barcelona, Spain) due to its particularities:
it treats Llobregat River water, which is a highly variable water resource in terms of quality and
quantity, and it is a complex multi-stage system.

Keywords

Ultrafiltration, drinking water treatment plant, pre-treatment, fouling, efficiency, integrity,
reverse osmosis, degradation



Substitution of conventional pre-treatment units by membrane based processes in drinking water
treatment

Preface

Numerous drinking water treatment plants (DWTPs) will face a complex scenario in the
upcoming decades: an increasing water demand will have to be satisfied using lower quantity
and quality primary resources. In addition to this, legislation, increasing energy cost and social
requirements in terms of process sustainability will also shape how DWTP should be.

In order to meet these requirements, DWTPs will have to adapt their current treatment
schemes to become more efficient from technical, economic and environmental perspectives.
DWTPs conventional pre-treatment, typically composed of coagulation-flocculation, settling
and sand filtration, presents some limitations, such as high chemical consumption and thus
sludge generation, significant space requirements, increased water losses, etc. Membrane
technology has quickly evolved during the last decades, presenting nowadays an enhanced
performance and diminished costs. In particular, low pressure membranes (microfiltration
(MF) and ultrafiltration (UF)) application has significantly increased within the drinking water
treatment scheme.

As a result, this thesis focused on the feasibility of substituting, partially or totally, DWTPs
conventional pre-treatment by membrane based units. For such purpose, bench and pilot scale
tests with real water were conducted, first, to address the technical feasibility and, second, to
optimise the performance in order to determine whereas the proposed scheme was
competitive from hydraulic and quality perspectives with the current conventional pre-
treatment. The case study selected was Sant Joan Despi (SJD) DWTP (Barcelona, Spain) due to
its particularities: it treats Llobregat River water, which is a highly variable water resource in
terms of quality and quantity, and it is a complex multi-stage system. As a result, this study
covered a wide range of conditions and also the technology under consideration could be
pushed to its limits, so that if it proved to be successful within this framework, probably it
would be applicable in many other case studies.

Initially, a bench scale UF membrane unit was assessed as a potential substitute of sand
filtration, a part of the conventional pre-treatment. The water quality produced by the UF
membrane was equivalent to the conventionally treated one and the UF membrane was able
to work continuously. Fouling, which is the accumulation of retained substances on membrane
surface and implies the need of undertaking cleaning operations, is a main drawback in
membrane based processes. The parameters affecting the backwash efficiency and the fouling
reversibility were studied in detail, in order to better understand how to optimise the system.
Also the organic fractions retained by the UF membrane and released during different cleaning
operations were quantified. Due to the successful results obtained of a partial substitution of
the conventional pre-treatment, a pilot plant equipped with a full scale commercially available
UF module was evaluated as an alternative to the whole conventional pre-treatment from SJD
DWTP. Raw river water was directly filtered by UF and by dioxichlorination, coagulation-
flocculation, settling and sand filtration in parallel in order to compare both treatment
schemes under the same conditions. The two year testing period enabled the definition of the
optimal conditions of the proposed scheme (direct UF), quantifying its hydraulic, physico-



Substitution of conventional pre-treatment units by membrane based processes in drinking water
treatment

chemical and microbiological performance and comparing it to the conventional pre-
treatment. The system proved to be able to work continuously, regardless the quality of the
feed water, whereas the conventional pre-treatment was stopped when turbidity was above
500 — 1,000 NTU (under normal and water scarcity conditions respectively). The highest water
yields (ratio between net permeate produced and intaken water) achieved ranged between
94.0% - 94.7% in optimal conditions, involving one or two chemically enhanced backwashes
(CEBs) per day, transmembrane pressure (TMP) below 1 bar and filtration fluxes of 40 — 70
L/(m*h). Reagents consumption per cubic meter of feed water was 0.6 —2.1 mL NaOH/m?3, 1.2
— 4.3 mL NaClOo/m?, 2.5 — 8.6 mL HCl/m® (CEBs) and 0 — 1.5 mg Fe(lll)/L of ferric chloride
(micro-coagulation). These values were competitive with the current conventional pre-
treatment.

When a micro-coagulation (dose < 1.5 mg Fe(lll)/L) previous to the UF was applied, the
increase of the hydraulic resistance during filtration was decreased and stabilised. This effect
was particularly noticeable in winter (average temperature 8.9 2C), when the attainable
filtration flux could be increased from 40 L/(m?-h) to 70 L/(m*-h), enabling the implementation
of the same filtration flux through the year. Moreover, the performance of a micro-coagulation
led to an increase in the hydraulic cleaning efficiency and to a decrease of the CEBs frequency.

In terms of pre-treated water quality, most of the physico-chemical parameters monitored
presented lower values and variability in the direct UF scheme than in the conventional pre-
treatment process: turbidity (0.068+0.004 vs. 0.313+0.031 NTU), TSS (0.92+0.17 vs. 1.03+0.16
mg/L), SDl;s (1.90£0.15 vs. 5.20+0.13 %/min), MFly,s (0.85+0.73 vs. 25.18+11.35 L/s?), DOC
(3.77£0.16 vs. 3.51%0.19 mg/L) and UV, (0.0815£0.0018 vs. 0.0725+0.0028). From a
microbiological perspective, the direct UF scheme tested ensured the average removal of > 5
logyo units of bacteria and viruses greater than 60 nm. In the case of microbes of this size, the
performance of the assessed UF membrane (PVDF pore size 40 nm) significantly outperformed
that of the dioxichlorination, coagulation/flocculation, settling and sand filtration pre-
treatment, presenting greater removal values and lower variability. In contrast, the direct UF
scheme only guaranteed a 3 log,y units removal of viral indicators and viruses whose sizes
were lesser than 40 nm. Microbes of this size were removed to a larger extent by the DWTP
conventional pre-treatment than that of the direct UF membrane assessed, although not
always significantly. According to the results obtained, the removal of the microbiological
parameters assessed did not depend on their feed water concentration, analogously to the
majority of the physico-chemical parameters assessed. The fact that the water quality
produced by direct UF was equal or superior to the conventionally pre-treated one for most of
the parameters addressed would have a positive impact in the subsequent reverse osmosis
(RO) unit, reducing the cleaning requirements and extending its lifetime.

The implementation of direct UF would imply the pre-treatment being a single membrane
filtration step. This has advantages in terms of process complexity, space requirements, as well
as avoidance of chemical based disinfectants dosage. Nevertheless, the preservation of its
separating properties along time is of utmost importance, especially from a microbiological
standpoint, to protect public health from microbiological risk. Drinking Water Guidelines from



Substitution of conventional pre-treatment units by membrane based processes in drinking water
treatment

the World Health Organisation (WHO) emphasise the need to manage and assess the risk of
the product water to safeguard its quality by Water Safety Plans (WSP) means and thus, avoid
outbreaks of waterborne disease which still occur in both developed and developing countries.
Consequently, microbes based tailored tests aiming at assessing membrane integrity were
defined and conducted periodically, to determine the removal capacity reliability of the pre-
treatment scheme proposed in this thesis. Bacillus sp. spores and bacteriophage PDR-1
appeared as suitable microbes for such purpose. Results showed that membrane integrity had
not been compromised despite the challenging conditions that direct UF posed.

Besides the economic savings of decreasing the reagents dosage with the envisaged scheme
and the increased RO membrane lifetime due to the improved water quality delivered by
direct UF, additional benefits to the whole treatment system would be experienced. When
multi-stage processes are in place, their functioning can affect each other, so that careful
harmonisation and control of water chemistry is needed. For instance, RO is sensitive to
certain compounds, such as chlorine, aluminium, etc. Therefore, modifying the pre-treatment,
and especially stopping or decreasing the dosage of certain chemicals, may have an impact on
RO membranes physico-chemical and/or transport properties. Currently, membrane
degradation is a main challenge among RO thin film composite membranes. Lab research was
conducted to identify additional benefits associated to direct UF, like the avoidance of the
initial dioxichlorination and thus, the chlorite presence and the corresponding bisulphite
addition to reduce it. A catalytic effect between iron(lll) and bisulphite was identified, which
resulted in a significant drop in chloride rejection, which was caused by an increase in the
fraction of aggregate pores and in the size of network pores of the RO membrane. This process
was fast and did not provoke major changes in terms of membrane composition under the
conditions assessed. Iron(lll), from coagulation, also enhanced the incorporation of bromine in
the membrane when dosed in chlorite and bromide containing solutions. This turned into an
increased water flux and chloride passage under the conditions assessed, being the latter a
time dependent process, with greater values under longer exposure time. With the
implementation of direct UF some of the RO degradation scenarios identified would be
minimised, resulting into further advantages for DWTPs.

Based on the results obtained, direct UF could be a feasible alternative to conventional pre-
treatment. The main advantages associated to this configuration would be the significant
decrease in chemical consumption (initial disinfectant, coagulants/flocculants and RO cleaning
agents mainly) and sludge production, increased water quality produced, extended RO
lifetime, decreased space requirements, compactness of the treatment scheme and low space
requirements, easiness of automation and avoidance/minimisation of chemical disinfectants
often linked to the formation of disinfection by-products (DBPs).



Substitution of conventional pre-treatment units by membrane based processes in drinking water
treatment

Thesis organisation

This thesis addressed the substitution of conventional pre-treatment units by low pressure
membrane based processes in DWTPs, assessing its feasibility and quantifying its advantages
and limitations. Low pressure membranes have proved to be efficient systems for water
treatment, presenting remarkable advantages such as high and stable water quality, low
reagents need and small footprint. These benefits may contribute to the fulfiiment of more
strict pieces of legislation and to face upcoming challenges in terms of water scarcity, energy
efficiency and environment protection. The need to quantify their capabilities and assess their
feasibility motivated this thesis.

An introduction on the use of membranes in drinking water treatment, and particularly of
direct UF, the alternative pre-treatment scheme mainly addressed within this thesis, was
performed in Chapter 1. Chapter 2 confirmed the feasibility of partially substituting the
conventional pre-treatment by low pressure membranes in SID DWTP. In particular, UF proved
to be a suitable alternative to sand filtration, producing water whose quality was equal or
superior to the one treated by conventional sand filtration. The backwash parameters affecting